
1

M14 Nuts, Bolts,
and Washers

6 7 8

Assembly Instructions 

4707340000100580

**Limited two year warranty by United Truck Parts.  Visit www.unitedtruckparts.com for more details.**

Quic-Cush'n 2 Towing System
 2011 - 2013 GM 2500/3500 Long Bed

**This mount is
designed for a Class
V DMI hitch  with a
gross load capacity
of 17,000 lbs. when
used as a weight-
carrying hitch.
However, the
maximum towing
capacity is limited
to the lowest
capacity of any
component in the
towing system.  DO
NOT EXCEED TRUCK
MANUFACTURER'S
TOWING
CAPACITY.**

Quic-Cush'n 2 Frame

1.      Remove spare t ire and t ighten t ire carrier t o prevent  vibrat ion noise.
2.      Remove bumper and exhaust  heat  shield.
3.      I f  applicable, remove ex ist ing bolts f or f actory hitch (3  each side and 2  t o bumper step) .  
Remove f actory hit ch.
4.      I dent ify lef t  and right  hand mount ing bracket s (#1 , 2)  per diagram.  A t t ach mount ing 
brackets t o the bot t om side of  t ruck f rame using M 14 nuts, bolt s, and washers ( #6, 7, 8 ) .  
Rearmost  mount ing hole will have a metric nut  tacked t o the inside of  the t ruck f rame.  
Secure with M 14 bolt  and washer.  Posit ion M 14 bolt s in other 2 mount ing holes each side
through access holes in t ruck f rame, and secure with nuts and washers.  Do not  torque at  t his 
t ime.
5.  Raise hitch f rame to posit ion and loosely install ½ ”  bolts ( #4)  through f rame and 
mount ing brackets.  Support  arms t o bumper will bolt  on t he outside of  mount ing bracket s, as 
shown in diagram. Hold in posit ion with ½ "  nuts and washers (#5, 6) .
6.  IM PO RTANT: Torque M 14 bolt s to 145 f t  lbs.
7.  IM PO RTANT: Torque 1/ 2 "  diameter grade 5 bolts t o 83  f t  lbs.
8.      IM PO RTANT: when complete check all clearances between t ruck components and Q uic’ n 
Easy receiver hitch assembly.  A minimum of  2- ¼ ”  between t he spring cast ing and above 
obst ruct ions is required to allow proper and safe operat ion.
9.      IM PO RTANT: check hitch and mount ing kit  periodically f or loose fasteners or weakened 
welds and st ructural members.

ITEM PA RT N UM BER Q TY DESCRIPTIO N
1 4 7 0 7 3 4 0 1 1 Q C2  2 0 1 1  GM 2 5 0 0 / 3 5 0 0  LO N G BED LH
2 4 7 0 7 3 4 0 2 1 Q C2  2 0 1 1  GM 2 5 0 0 / 3 5 0 0  LO N G BED RH
3 1 6 0 0 8 0 7 5 1 0 ½ ” -1 3 x1 -¾ ”  Hex GRD 5
4 1 7 0 0 8 0 0 1 1 0 ½ ”  USS Washer
5 1 4 1 1 0 8 0 1 1 0 ½ ”  -1 3  Lock N ut
6 1 4 1 1 1 5 0 1 4 M 1 4 -2 .0  Grd. 1 0  Steel Lock N ut
7 1 7 6 1 6 1 1 1 1 0 M 1 4  Grd 1 0  Flatwasher
8 1 6 9 1 2 7 0 5 6 M 1 4 -2 .0 x3 5  Grd 1 0  HHCS

Frame Rail

1
2" Nuts, Bolts, and Washers

3 4 5


